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32012966 OVEN LIGHT 230V 2 Yes
42035160 WARMER DRAWER RAIL WHEELA®(4WG) 3 Yes
42035160 WARMER DRAWER RAIL WHEELA®(4WG) 3 Yes
37002005 SCREW (KNURLED, 3.9*%9.5) 4 Yes
37002148 SCREW (CIRCULAR-HEAD, 3.9*%9.5, BLACK) 4 Yes
37002005 SCREW (KNURLED, 3.9*%9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*9.5) 4 Yes
37002148 SCREW (CIRCULAR-HEAD, 3.9*%9.5, BLACK) 4 Yes
37002005 SCREW (KNURLED, 3.9*9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*9.5) 4 Yes
37002148 SCREW (CIRCULAR-HEAD, 3.9*%9.5, BLACK) 4 Yes
37002005 SCREW (KNURLED, 3.9*%9.5) 4 Yes
37002148 SCREW (CIRCULAR-HEAD, 3.9*%9.5, BLACK) 4 Yes
37002149 SCREW (KNURLED, 3.9*9.5, BLACK) 4 Yes
37002005 SCREW (KNURLED, 3.9*%9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*%9.5) 4 Yes
37002149 SCREW (KNURLED, 3.9*9.5, BLACK) 4 Yes
37002005 SCREW (KNURLED, 3.9*%9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*%9.5) 4 Yes
37002005 SCREW (KNURLED, 3.9*%9.5) 4 Yes
37002148 SCREW (CIRCULAR-HEAD, 3.9*%9.5, BLACK) 4 Yes
37002149 SCREW (KNURLED, 3.9*9.5, BLACK) 4 Yes
20708680 WARMER DRAWER INNER COVER(NEWG,66BLK,4WG 5 Yes
20708680 WARMER DRAWER INNER COVER(NEWG,66BLK,4WG 5 Yes
20705426 WARMER DRAWER PANEL (NEW G,66,FLAT,WHITE 6 Yes
20705426 WARMER DRAWER PANEL (NEW G,66,FLAT,WHITE 6 Yes
20613073 REAR INSULATION COVER (60*60) 7 Yes
20741445 CAVITY(ELC,60*60,GRILL,LAMP,GREY) 10 Yes
20741445 CAVITY(ELC,60*60,GRILL,LAMP,GREY) 10 Yes
37001922 HINGE COUNTERPART (60*60,RIGHT) 12 Yes
37001923 HINGE COUNTERPART (60*60,LEFT) 12 Yes
37002589 SCREW (COUNTERSUNK-HEAD, M4*8, BLACK) 13 Yes
37002589 SCREW (COUNTERSUNK-HEAD, M4*8, BLACK) 13 Yes
20613082 BOTTOM INSULATION COVER (60*60) 14 Yes
20714500 TRAY (60*60, SHALLOW, GREY) 15 Yes
20714500 TRAY (60*60, SHALLOW, GREY) 15 Yes
20727753 TRAY (60*60, DEEP, 8CM, GREY) 15 Yes
20727753 TRAY (60*60, DEEP, 8CM, GREY) 15 Yes
42043748 OVEN DOOR GASKET (DB.OVEN,NEWG,66,BOTTOM 16 Yes
37015286 GRID (60*60,ST) 17 Yes
37015286 GRID (60*60,ST) 17 Yes
20725697 CHASSIS BRACKET (NEW G,66,56,DEEP,RIGHT) 27 Yes
20725698 CHASSIS BRACKET (NEW G,DEEP,LEFT) 27 Yes
20725697 CHASSIS BRACKET (NEW G,66,56,DEEP,RIGHT) 27 Yes
20725698 CHASSIS BRACKET (NEW G,DEEP,LEFT) 27 Yes
20613047 REAR TOP PANEL (60*60) 28 Yes
20612773 REAR PANEL (60*60,ELECTRIC UNITS) 29 Yes
32001517 TERMINAL BOX - 41A - 450V 30 Yes
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20613153 SIDE PANEL (50*60,60*60, WHITE) 32 Yes
20613039 REAR PLINTH (60*60) 33 Yes
42006393 ADJUSTABLE FEET 34 Yes
20613212 FRONT PLINTH (60*60,WHITE) 36 Yes
42008552 DRAWER PANEL STOPPER 37 Yes
37001939 EXHAUST BODY(50*60,60*60) 38 Yes
20692997 WARMER DRAWER RAIL (60*60,50*%60,4WG) 39 Yes
20692997 WARMER DRAWER RAIL (60*60,50*%60,4WG) 39 Yes
37002880 SCREW (KNURLED, 3.5*%9.5) 40 Yes
37002880 SCREW (KNURLED, 3.5*%9.5) 40 Yes
47006223 INNER GLASS(PROFILE DOOR,BUILT-IN66,BLCK 50 Yes
47006223 INNER GLASS(PROFILE DOOR,BUILT-IN66,BLCK 50 Yes
37008723 SCREW (CIRCULAR-HEAD, M5*10,BLACK) 51 Yes
37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51 Yes
37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51 Yes
37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51 Yes
37008723 SCREW (CIRCULAR-HEAD, M5*10,BLACK) 51 Yes
37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51 Yes
37008723 SCREW (CIRCULAR-HEAD, M5*10,BLACK) 51 Yes
37010118 OVEN DOOR HINGE (5,8-6,2 KG,GDA;14,5) 52 Yes
37010118 OVEN DOOR HINGE (5,8-6,2 KG,GDA;14,5) 52 Yes
37010118 OVEN DOOR HINGE (5,8-6,2 KG,GDA;14,5) 52 Yes
20740903 OUTER GLASS ASSEMBLY(NEWG,60*60FLAT,GREY 54 Yes
20740903 OUTER GLASS ASSEMBLY(NEWG,60*60FLAT,GREY 54 Yes
42047102 HANDLE BRACKET(OBLIQUE QUADRANGLE ,WHITE 55 Yes
42047102 HANDLE BRACKET(OBLIQUE QUADRANGLE ,WHITE 55 Yes
42047102 HANDLE BRACKET(OBLIQUE QUADRANGLE ,WHITE 55 Yes
37013071 HANDLE BODY (CURVED QUADRANGLE,WHITE) 56 Yes
37013071 HANDLE BODY (CURVED QUADRANGLE,WHITE) 56 Yes
37013071 HANDLE BODY (CURVED QUADRANGLE,WHITE) 56 Yes
37007772 SCREW (3.9%9.5, SLIM HEAD) 67 Yes
37007772 SCREW (3.9%9.5, SLIM HEAD) 67 Yes
37007772 SCREW (3.9%9.5, SLIM HEAD) 67 Yes
37002008 SCREW (KNURLED, 3.9*9.5, BLUNT TYPE) 68 Yes
37002008 SCREW (KNURLED, 3.9*9.5, BLUNT TYPE) 68 Yes
37002008 SCREW (KNURLED, 3.9*9.5, BLUNT TYPE) 68 Yes
37002008 SCREW (KNURLED, 3.9*9.5, BLUNT TYPE) 68 Yes
37002008 SCREW (KNURLED, 3.9*9.5, BLUNT TYPE) 68 Yes
37002008 SCREW (KNURLED, 3.9*9.5, BLUNT TYPE) 68 Yes
20703025 INNER PANEL(NEW G,66,4E,WITH/OUT MEC.TMR 70 Yes
37002331 SCREW (KNURLED, 3.9*%6.5) 71 Yes
37002331 SCREW (KNURLED, 3.9*%6.5) 71 Yes
37002331 SCREW (KNURLED, 3.9*%6.5) 71 Yes
20741605 FRONT PANEL(NEW G,66,3D,4H,WHITE) 72 Yes
42053299 KNOB RING (OMEGA/EPSILON,THERM,WHITE) 73 Yes
42059896 KNOB RING (OMEGA/EPSILON,WHITE) 73 Yes
42053508 KNOB RING (OMEGA/EPSILON, SWITCH,WHITE) 73 Yes
42059897 KNOB RING (OMEGA/EPSILON, SWITCH,WHITE) 73 Yes
42053299 KNOB RING (OMEGA/EPSILON,THERM,WHITE) 73 Yes
42053508 KNOB RING (OMEGA/EPSILON, SWITCH,WHITE) 73 Yes
42059896 KNOB RING (OMEGA/EPSILON,WHITE) 73 Yes
42059897 KNOB RING (OMEGA/EPSILON, SWITCH,WHITE) 73 Yes
37012495 KNOB SPRING 74 Yes
37012495 KNOB SPRING 74 Yes
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37012495 KNOB SPRING 74 Yes
32001512 SIGNAL LAMP LENS - RED A~ 6 MM 77 Yes
32012441 SIGNAL LAMP BODY A~ 21 MM 79 Yes
37002003 SCREW (KNURLED, M4*6) 80 Yes
37002003 SCREW (KNURLED, M4*6) 80 Yes
37002003 SCREW (KNURLED, M4*6) 80 Yes
32009052 SWITCH KN7 HOTPLT/RADY SAATTRS ANK/TB EG 81 Yes
32012461 SWITCH 04/15 ANK/TB GTK 81 Yes
32012514 SWITCH 01 ANK/TB KNM4 HOTPLT SAATRSYA-N G 81 Yes
32010955 CAPILLARY THERMOSTAT 50-285A°C 82 Yes
42047137 KNOB (OMEGA, SPINDLE TYPE 2,WHITE) 90 Yes
42047137 KNOB (OMEGA, SPINDLE TYPE 2,WHITE) 90 Yes
42047137 KNOB (OMEGA, SPINDLE TYPE 2,WHITE) 90 Yes
37002233 NUT M6 91 Yes
37002233 NUT M6 91 Yes
37001886 NUT (M4) 91 Yes
37002233 NUT M6 91 Yes
37001886 NUT (M4) 91 Yes
37002233 NUT M6 91 Yes
37001886 NUT (M4) 91 Yes
20730773 COOKTOP(NEW G,66,4E/2xQ180-145-80,WHITE) 102 Yes
20730773 COOKTOP(NEW G,66,4E/2xQ180-145-80,WHITE) 102 Yes
32001431 HOTPLATE A~180, 230V, 1500W 105 Yes
32001427 HOTPLATE A~145, 230V, 1000W 105 Yes
32001437 HOTPLATE A~80, 230V, 450W 105 Yes
32001433 HOTPLATE A~180, 230V, 2000W, RAPID 105 Yes
32001427 HOTPLATE A~145, 230V, 1000W 105 Yes
32001431 HOTPLATE A~180, 230V, 1500W 105 Yes
32001433 HOTPLATE A~180, 230V, 2000W, RAPID 105 Yes
32001437 HOTPLATE A~80, 230V, 450W 105 Yes
37001884 KNURLED WASHER A~6 107 Yes
37001884 KNURLED WASHER A~6 107 Yes
37001884 KNURLED WASHER A~6 107 Yes
37001884 KNURLED WASHER A~6 107 Yes
32001560 BOTTOM HEAT.ELEMENT(60*60,1100W,MAINOVEN 110 Yes
20613033 BOTTOM HEATING ELEMENT HOLDER 111 Yes
32009203 TOP AND GRILL HEATER(66,230V 2000+1200W) 112 Yes
37002786 TOP HEATING ELEMENT BULB BRACKET 114 Yes
20705423 SIDE CLOSING PROFILE (NEW G,RIGHT,WHITE) 130 Yes
20705424 SIDE CLOSING PROFILE (NEW G,LEFT,WHITE) 130 Yes
20705423 SIDE CLOSING PROFILE (NEW G,RIGHT,WHITE) 130 Yes
20705424 SIDE CLOSING PROFILE (NEW G,LEFT,WHITE) 130 Yes
20612996 METAL LID (60*60, WHITE) 140 Yes
20612996 METAL LID (60*60, WHITE) 140 Yes
47001062 CONCRETE WEIGHT (1KG) 148 Yes
47001062 CONCRETE WEIGHT (1KG) 148 Yes
20730805 METAL LID ASSEMBLY (NEW G,60*60,WHITE) 153 Yes
42006403 METAL LID HINGE TOP PART (WHITE) 154 Yes
42006403 METAL LID HINGE TOP PART (WHITE) 154 Yes
42006403 METAL LID HINGE TOP PART (WHITE) 154 Yes
42006404 METAL LID HINGE BOTTOM PART (WHITE) 155 Yes
42006404 METAL LID HINGE BOTTOM PART (WHITE) 155 Yes
42006404 METAL LID HINGE BOTTOM PART (WHITE) 155 Yes
37002575 METAL LID HINGE (60*60) 156 Yes
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37002575 METAL LID HINGE (60*60) 156 Yes
37002575 METAL LID HINGE (60*60) 156 Yes
37002141 METAL LID HINGE TOP COUNTERPART 157 Yes
37002141 METAL LID HINGE TOP COUNTERPART 157 Yes
37002141 METAL LID HINGE TOP COUNTERPART 157 Yes
37002140 DOME HEAD BLIND RIVET (4*8 AL) 158 Yes
37002140 DOME HEAD BLIND RIVET (4*8 AL) 158 Yes
37002140 DOME HEAD BLIND RIVET (4*8 AL) 158 Yes
37002140 DOME HEAD BLIND RIVET (4*8 AL) 158 Yes
37002140 DOME HEAD BLIND RIVET (4*8 AL) 158 Yes
42006402 METAL LID BUMPER (WHITE) 159 Yes
42006402 METAL LID BUMPER (WHITE) 159 Yes
42006402 METAL LID BUMPER (WHITE) 159 Yes
37011355 SCREW (KNURLED, 4.2*9.5) 170 Yes
37011355 SCREW (KNURLED, 4.2*9.5) 170 Yes
37004757 SCREW (COUNTERSUNK-HEAD, 3.9*13, BLACK) 173 Yes
37004757 SCREW (COUNTERSUNK-HEAD, 3.9*13, BLACK) 173 Yes
37004757 SCREW (COUNTERSUNK-HEAD, 3.9*13, BLACK) 173 Yes
37001940 HOTPLATE HOUSING (A~180) 178 Yes
37001941 HOTPLATE HOUSING (A~145) 178 Yes
37006389 HOTPLATE HOUSING (A~80) 178 Yes
37001940 HOTPLATE HOUSING (A~180) 178 Yes
37001941 HOTPLATE HOUSING (A~145) 178 Yes
37006389 HOTPLATE HOUSING (A~80) 178 Yes
42047098 HANDLE TAP(OBLIQUE QUADRANGLE WHITE,RGHT 204 Yes
42047099 HANDLE TAP(OBLIQUE QUADRANGLE,WHITE,LEFT 204 Yes
42047098 HANDLE TAP(OBLIQUE QUADRANGLE WHITE,RGHT 204 Yes
42047099 HANDLE TAP(OBLIQUE QUADRANGLE,WHITE,LEFT 204 Yes
42047098 HANDLE TAP(OBLIQUE QUADRANGLE WHITE,RGHT 204 Yes
42047099 HANDLE TAP(OBLIQUE QUADRANGLE,WHITE,LEFT 204 Yes
37007773 SCREW (COUNTERSUNK-HEAD3.9*7.5,BLUNT,BLK 218 Yes
37002465 SCREW (KNURLED, M4*16) 226 Yes
20740905 DOUBLE GLAZED OVN DOOR MTLTRIM(NEWG66GRE 237 Yes
20740905 DOUBLE GLAZED OVN DOOR MTLTRIM(NEWG66GRE 237 Yes
20740905 DOUBLE GLAZED OVN DOOR MTLTRIM(NEWG66GRE 237 Yes
42017628 SILICONE WASHER 240 Yes
42017628 SILICONE WASHER 240 Yes
42017628 SILICONE WASHER 240 Yes
37004760 SIDE PANEL SUPPORT BRACKET (SHORT) 251 Yes
37006882 SIDE PANEL SUPPORT BRACKET (LONG) 251 Yes
37004760 SIDE PANEL SUPPORT BRACKET (SHORT) 251 Yes
37006882 SIDE PANEL SUPPORT BRACKET (LONG) 251 Yes
37008902 SCREW (CIRCULAR-HEAD, 3.9*32) 292 Yes
37008902 SCREW (CIRCULAR-HEAD, 3.9*32) 292 Yes
37008787 HOTPLATE FIXING ELEMENT 301 Yes
37008787 HOTPLATE FIXING ELEMENT 301 Yes
37002007 SCREW (CIRCULAR-HEAD, M5%*10) 302 Yes
37002007 SCREW (CIRCULAR-HEAD, M5%*10) 302 Yes
37002007 SCREW (CIRCULAR-HEAD, M5*10) 302 Yes
37002007 SCREW (CIRCULAR-HEAD, M5*10) 302 Yes
42019954 GRADUAL WASHER 329 Yes
42019954 GRADUAL WASHER 329 Yes
42019954 GRADUAL WASHER 329 Yes
37012061 SCREW (KNURLED, M4*4) 330 Yes
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37012061 SCREW (KNURLED, M4*4) 330 Yes
37002452 KNURLED WASHER A~4 331 Yes
37002452 KNURLED WASHER A~4 331 Yes
37002452 KNURLED WASHER A~4 331 Yes
20693234 DRAWER BRACKET (FOUR WHEEL GUIDED,RIGHT) 347 Yes
20693235 DRAWER BRACKET (FOUR WHEEL GUIDED,LEFT) 347 Yes
20693234 DRAWER BRACKET (FOUR WHEEL GUIDED,RIGHT) 347 Yes
20693235 DRAWER BRACKET (FOUR WHEEL GUIDED,LEFT) 347 Yes
37010777 DRAWER WHEEL MILE(4WG) 348 Yes
37010777 DRAWER WHEEL MILE(4WG) 348 Yes
37010777 DRAWER WHEEL MILE(4WG) 348 Yes
42035159 DRAWER WHEEL(4WG) 349 Yes
42035159 DRAWER WHEEL(4WG) 349 Yes
20740904 OVEN DOOR GROUP (60*60,FLAT) 377 Yes
37012990 ENAMELLED COOKTOP FIXING CLIP 385 Yes
37012990 ENAMELLED COOKTOP FIXING CLIP 385 Yes
20693229 DRAWER BOX (60*60,4WG) 389 Yes
20693229 DRAWER BOX (60*60,4WG) 389 Yes
42053790 COOKTOP COVERING PLSPART(NGFS,MTLLID,WHT 414 Yes
42053790 COOKTOP COVERING PLSPART(NGFS,MTLLID,WHT 414 Yes
37016061 THERMST BULB HOLDER(ELECTRIC,NEW) 479 Yes
37016061 THERMST BULB HOLDER(ELECTRIC,NEW) 479 Yes
37016061 THERMST BULB HOLDER(ELECTRIC,NEW) 479 Yes
20612988 SHEET IRON COVER HINGE GROUP No
20614297 OVEN DOOR HANDLE FOOT CONTACT GROUP(66, No
20614915 HEAD GROUP (HOTPLATE, Q180, 230V, OVEN) No
20614916 HEAD GROUP (HOTPLATE, Q145, 230V, OVEN) No
20616532 WRAPPING INSULATION (25X450X1750) Yes
20617000 UNDER IZOLATION INSULATING SHEET IRON CO No
20617001 REAR INSUL.CVR CONTACT GR(BUILT-IN) No
20617002 OUTER BACK COVER CONTACT GROUP No
20617003 KICKPLATE CONTACT GROUP (FRONT) No
20617032 TERMINAL BOX CONTACT GROUP No
20617034 INNER PANEL CONTACT GROUP No
20617035 FRONT PANEL CONTACT GROUP No
20617036 BACK-UPPER COVER CONTACT GROUP No
20617037 SIDE PANEL CONTACT GROUP No
20617038 HINGE COUNTERPART CONTACT GROUP No
20617039 BOTTOM HEATING INSUL.CVR CONTACT GR. No
20617052 FLUE CONTACT GROUP No
20617053 INNER CAVITY SIDE COVER CONTACT GROUP No
20617068 KICKPLATE CONTACT GROUP (BACK) No
20617071 DRAWER RAIL CONTACT GROUP No
20617078 HINGE CONTACT GROUP No
20617079 OVEN DOOR HANDLE ASSM CONTACT GR. No
20617098 UPPER HEATER CONTACT GROUP No
20617224 HEAD GROUP (HOTPLATE, Q80, OVEN) No
20617225 HEAD GROUP (HOTPLATE,Q180,RAPID,0OVEN) No
20618089 CONCRETE WEIGHT GROUP (1 KG) No
20643414 SIDE PANEL SUPPORT BRACKET GROUP Yes
20670410 HINGE GROUP (5,8 - 6,2 KG) No
20693541 4WG DRAWER RAIL GROUP (60*60,50*60) No
20693544 DRAWER INNER SHEET IRON CONTACT G. No
20693545 DRAWER BRACKET CONTACT GROUP No




CARAD ESW3410 PARTSLIST

Component |Description Pos. Numbers | Can be ordered
20705425 SIDE CLOSING PROFILE GROUP (NEW G,WHITE) No
20705438 COOKER T.ASSEMBLING ANGLE IRON CONTACT G No
20708681 DRAWER ASSEMBLY GROUP (66,FLAT,WHITE) No
52005415 HORIZONTAL SHIPMENT SUPPORT STYROFOAM Yes
20714502 TRAY GROUP (60*60, SHALLOW, GREY) No
52003339 CORRUGATED LINER Yes
20716041 PACKAGE GROUP(66,85CM,N.COOKER C,4E,BOX No
47000874 HORIZONTAL WOODEN SUPPORT (60*60) Yes
52002891 BOTTOM STYROFOAM (60*60) Yes
52002894 TOP STYROFOAM (60*60) Yes
52002897 FRONT VERTICAL STYROFOAM(85CM,RIGHT) Yes
52002898 FRONT VERTICAL STYROFOAM(85CM,LEFT) Yes
52002901 REAR VERTICAL STYROFOAM(66,56,85CM,RIGHT Yes
52002902 REAR VERTICAL STYROFOAM(66,56,85CM,LEFT) Yes
52003425 INNER GLASS STYROFOAM Yes
52005790 COOKTOP LID PROTECTION CARTON (60*60) Yes
52005891 COOKTOP SUPPORT STYROFOAM (ELC) Yes
52006105 CARTON BOX (60*60,85CM,0EM) Yes
20717995 HANDLE GROUP No
20727752 TRAY GROUP (60*60, DEEP, 8CM, BLACK) No
52003339 CORRUGATED LINER Yes
20728620 KNIFE BARRIER SUBPANEL GROUP(NEW G,60*60 No
20728621 KNIFE BARRIER,SUBPANEL(NEW G,60*60,BLACK Yes
20728621 KNIFE BARRIER,SUBPANEL(NEW G,60*60,BLACK Yes
20730774 COOKTOP GROUP(66,4E/2XQ180-145-80,WHITE) No
20730804 LID DOOR ASSEMBLY G(NEW G) No
20730873 CHASSIS BRACKET GROUP (NEW G,66,56,DEEP) No
20737591 GRID GROUP (60*60, LOCKED) No
52003339 CORRUGATED LINER Yes
20740907 DOOR UPPER COVER GROUP (NEW G,66,GREY) No
20741599 KNOB AND SKIRT G(OMEGA R,SPINDLE KIND 2) No
20741601 KNOB AND SKIRT G(OMEGA R,SPINDLE KIND 2) No
20762988 THERMST BULB HOLDER GROUP /ELECTRIC No
20763143 CAVITY G(ELC,60*60,GRILL,LAMP,GREY) No
32003320 SILICONE CABLE(A~0.85MM,SINGLE WIRE) Yes
37014568 INNER PANEL GROUP No
32009282 WIRING HARNESS Yes
47000874 HORIZONTAL WOODEN SUPPORT (60*60) Yes
47002449 GLASS WOOL (66,WHITE,25,80KG/M3,REAR) Yes
52002891 BOTTOM STYROFOAM (60*60) Yes
52002894 TOP STYROFOAM (60*60) Yes
52002897 FRONT VERTICAL STYROFOAM(85CM,RIGHT) Yes
52002898 FRONT VERTICAL STYROFOAM(85CM,LEFT) Yes
52002901 REAR VERTICAL STYROFOAM(66,56,85CM,RIGHT Yes
52002902 REAR VERTICAL STYROFOAM(66,56,85CM,LEFT) Yes
52003339 CORRUGATED LINER Yes
52003425 INNER GLASS STYROFOAM Yes
52005415 HORIZONTAL SHIPMENT SUPPORT STYROFOAM Yes
52005790 COOKTOP LID PROTECTION CARTON (60*60) Yes
52005891 COOKTOP SUPPORT STYROFOAM (ELC) Yes
52006105 CARTON BOX (60*60,85CM,0EM) Yes
52044048 USER MANUAL Yes




